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Test Report No     :  CPSA/210663483-CA64948 
Company           :  ASAP International Sdn. Bhd. 

No.1, Jalan Sitar 33/6, Seksyen 33, 

40400 Shah Alam, Selangor, 

Malaysia 
 

    TEST REPORT  
 

Sample Description : Powder Free Nitrile Examination Gloves,  

Device Basic UDI-DI: 955589090ASAPPFN4L  

Brand Name  : ASAP 

Country of Origin : Malaysia 

Country of Destination : All countries 

Size   : M 

Quantity Tested  :  13 pieces per test 

Test Conducted  : Force at Break During Shelf Life and After Challenge 

Test Method  : EN 455 Part 2:2015 

Ageing                  :   70 ± 2 Deg C for 168 hrs 

Testing Period  :   21 May 2021 – 04 June 2021 
 

  Force at Break, N 

SIZE SAMPLE NO. BEFORE AGING AFTER AGING 

M 1 8.4 8.1 

 2 8.6 8.3 

 3 9.1 8.9 

 4 7.5 9.8 

 5 8.2 8.8 

 6 8.6 9.9 

 7 8.9 8.9 

 8 8.7 8.2 

 9 8.1 8.2 

 10 7.9 8.6 

 11 9.4 9.1 

 12 8.9 9.3 

 13 8.5 9.3 
    

Median  8.6 8.9 

Requirement  ≥ 6.0 ≥ 6.0 

 

 

 
 

 

**** End of Report **** 
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